Instruction Sheet
395141 Rev.A

Please Note: A qualified structural engineer
should be consulted prior to mounting an
antenna on a tower or support structure.

ND=

A NTFENNA

INSTALLATION INSTRUCTION

KEEP ANTENNA AND CABLES AT A SAFE DISTANCE FROM ANY POWER LINES.
TO PROTECT YOUR ANTENNA AND RECEIVER FROM LIGHTNING DAMAGE, ENSURE YOUR EQUIPMENT IS GROUNDED.

PACKAGE CONTENTS
e 1x Mast Assembly
e 1 x Azimuth Rotational Head
e 1 x Cross-Arm Support
e 1xCross-Arm
e 1 x Elevation Adjustment Rod
e 18 x Plate Counterweight
e 2 x Washer for 1” Screw

1 x Screw %”-13 x 2”

13 x Lock washer for %" Screw
17 x Hex nut %4”-13

1 x Screw %”-10x 12"

2 x Screw %"-13 x 3-4”

2 x Washer for %5” Screw

6 x Screw %"-13 x 2"

18 x Counterweight

2 x Shaft Collar

4 x V-Bolt %”-10

4 x Mast Clamp

9 x Hex Nut %”-10

9 x Lock washer for %" Screw

e 2xHexNutl”-8 e 8xScrew %”-13 x3”

ASSEMBLY OF CROSS ARM TO CROSS ARM SUPPORT

e Attach cross-arm to cross-arm support using hardware
provided in HDW. PKG. #1:
8 screws %"”-13, 8 lock washers & 8 nuts, Fig. #1.

v _—8x SCREW 1/2"-13 x 3"
7

CROSS ARM
Ve

¥

ASSEMBLY OF CROSS ARM TO CROSS ARM SUPPORT 7/

. Insert Azimuth Rotational Head between two arms of Cross
Arm Support, Fig. #2. Use hardware provided in HDW. PKG.
#2 to secure it in place.

. Insert screw %”-10 x 12” thru cross-arm assembly and
azimuth rotational head, secure it with 1 lock washer ;ff\ﬂ\\
& 1 hex nut. fﬁ/,f‘\\\\:\
° Insert 2 screws %”-13 x 3-1/2” thru holes in cross arm \\\\
ST } 1 x SCREW 3/4"-10 x 12"~
assembly, thru slots in azimuth rotational head & / e a \\\\\
secure as per Fig. #3. 2X Y213 % 15"~ \\“:\% /yk\\

e  Position the elevation hinge between two plates of the 1 x ELEVATION HINGE :\w\\g;ff‘é‘j :} ﬁ%?\\

rotational head and apply Loctite (thread-locker) to \%\%"ﬁfgf: 7N \:\\\\

%"-13 X 1.5” screws. Do not tighten screws, leave a A (/ \f@/’é‘ " T NN

gap of 1/16” between the plates and the screw head. k \\\\)/’//( \?}/ ;f ,r T*?\\\ \\:g}fl

The elevation hinge needs to be able to rotate in hx{f\:),//// // _},-"' | "\"'\q'-\l Q//‘

place. Q’C\\\\\ ___,r-"'!__,a-"f ___,-"’r II ' "\ 2 x‘“SCREW 1/2"13 x 3-1/2"
{}{«?‘fx\ ~o/l '1| %2 x LOCK WASHER FOR 1/2" SCREW

1 x LOCK WASHER FOR 3/4" SCREW /
1 x HEX NUT 3/4"™10/ /
2 x HEX NUT 1/2"-13
Fig. #3

-2 x WASHER FOR 1/2" SCREW

AZIMUTH ROTATIONAL HEAD-, \“”"ﬂ\\\, i
; VA L2 x LOCK WASHER FOR 1/2" SCREW

N ‘\'-\ |, CROSS-ARM ASSEMBLY
ALY
) ALY

(P) 519.756.7157
www.wadeantenna.com



Ken
Highlight


ND=

A NTFENNA

ASSEMBLY OF ELEVATION SHAFT

®  Use hardware provided in HDW. PKG. #3

®  Position 1”-8 hex nut roughly 7.5” from the
end of the elevation adjustment rod,
followed by 1 flat washer for 1” screw, Fig. #4

® Insert the elevation adjustment rod through
the azimuth rotational head and secure the
end of the elevation rod to the cross-arm
assembly using %”-13 x 2” screw, lock washer
for 5" screw, and %4”-13 hex nut.

®  Use asecond 1”-8 flat washer and 1”-8 hex
nut to lock in place cross-arm assembly at a
specific elevation.

®  Fig. #5 shows the position of the elevation
adjustment rod after the installation.

ASSEMBLY OF CROSS-ARM TO A MAST ASSEMBLY

®  Use hardware provided in HDW. PKG. #4

® Insert mastinto azimuth rotational head and secure it
using 6 screws %”-13 x 2” and 6 hex nuts %”-13, Fig. #6.

®  Attach 4 mast clamps and 4 V-Bolts to cross-arm
assembly using 8 lock washers for 3%” screws and 8 hex
nuts %”-10.

INSTALLATION OF A MAST ASSEMBLY TO A CONCRETE BASE

. See the local installer for recommended concrete base sizes
and appropriate base stubs.

e  Abase of the mast can accommodate up to 8 anchor bolts and
we recommend a minimum of 8 anchor bolts to be used to
secure it to the concrete base.

. For hole size and hole positions see Fig. #7.

Please Note: A qualified structural engineer
should be consulted prior to mounting an
antenna on a tower or support structure.

'\:\__,{_-) ‘\_ ROTATIONAL HEAD-

Instruction Sheet
395141 Rev.A

1 x SCREW 1/2"-13 x PR
1 x LOCK WASHER FOR 1/2" SCREW- /
1 x HEX NUT 1/2"-13-

2 x HEX NUT 1"-8
2 x WASHER FOR 1" SCREW
1 x ELEVATION ADJUSTMENT ROD

Fig. #4

18 x LOCK WASHER FOR 3/4" SCREW
| -8 x HEX NUT 3/4"-10

/
! | /CROSS-ARM ASSEMBLY o5

\ \.6 x SCREW 1/2"-13 x 2"
Vo Y6 x HEX NUT 1/2"-13
Y “4x MAST CLAMP

\ "\ MAST ASSEMBLY
\“4 x V-BOLT 3/4"-10

Fig. #6
a T
01.03 THRU S 7
8 HOLES EQ. SPACED ON - F—(0.50)
©10.00 B.C.D. | 0
1@
®. ! &
YIS . — R
Xy . .
-
F—6.0 TYP.—
12,0 TYP.
Fig. #7

WAD=

AN T F N N A

(P) 519.756.7157
www.wadeantenna.com




/\ D — Please Note: A qualified structural engineer
— should be consulted prior to mounting an
ANTENNA antenna on a tower or support structure.

INSTALLATION OF ANTENNAS TO PEDESTAL MOUNT

. Secure antennas to mount using provided v-bolts
and mast clamps.

. Position antennas so that the mast is positioned
roughly 2” past the second v-bolt.

. For optimum performance keep antennas aligned
to each other (2” past the second v-bolt) and orient
antennas so connectors are in the same orientation.

. Once antennas are installed use counterweights to
counterbalance the mount

. Use shaft collars HDW. PKG. #4 to secure
counterweights in place

. Attach the feed line to antennas and weatherproof
all connections appropriately.

Instruction Sheet
395141 Rev.A

WAD=

AN T F N N A

(P) 519.756.7157
www.wadeantenna.com




